EfEDOF AN MAINTENANCE

Before putting aside, draw out fuel from the tank.
Next, restart the engine to combust remaining fuel.
Leaving fuel inside the engine makes engine starting difficult.
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ARF/N—Y SPARE PARTS

Ry W (F—No.& A#) | KFEil kit
Part Names Desc(r;?g;/)r'llo. & Qty) FHH
AKOTS | iiceto Seriar) | @ @x 1 0| 200
Fvoot | fafREME 200 Dx1@x2 42000
FV002 | 2 e sapmny | ® @ @ x1 1300
FV003 | e Raerivinany || @ 1 2400
FV004 ;:c&{yTEbt@MRjz(f\%mv) x 1 1100
FV005 | et i Sfiiony) | ® @ @ x 1 1300
FV006 | 5 Fromting Engne ouns | & @ X 180 x 2 @) x4 | 12000
FV006-01 ?211ﬂiyrﬁalﬁation Rubber @ x4 3000
Fvoo7 | Y =231 My @ @) x4 2200
FV008 | £t oy | 2 X 1 3100
FV009 | e T e o | @ x 1 450
FV010 | G st | X 1 1100
FVOT1 | Brva Dok aommy | © @1 1500
FVo12 IZ_-TEED ﬁaEAZE}’sfg}z(%Xﬂ?Qmm) x4 250
FV013 étfne_r%&{;;zozﬁﬁ)oomm) x 1 1200
FV014 ggn"ce’r%;yxget_(;“M’RZﬂF\%Rmv) x16)x2 | 3200
P15 | 2 tiarony | Beoant © 1000
Haze7 | K5 27 290cc | x1 | 1300
HJ12 *’D}Jeg;?’ k ® x 1 200
ORGO2R | it O-aime (o) P | 69 X 10 200
ORGOSR| Sitons O-sing (o) P | 69 X 10 400

ACVE 4

EURNEINES Description

1700 [EHXA LSV T(S) |6DEXRHE, 184 A
KP/KY | Fluorescent Strap (S) | instead of 6, 18 pcs. )
1701 | EHERX Sy T (M) 184 A (#)250
KP/KY | Fluorescent Strap (M) | 18 pcs.
BEIANLEZ—(M) | #BHOTIZ vy k7L
39308 | Fuel Filter (M) Shuts out dirt from fuel. | 1000
¥ Z7K—JL K (0S-RZ, NovaRossi)
39514 | jiani fold (08-RZ, NovaRoss1) 700
SPY 75—V Rty FQUR)
695050 5p puffir Bel Set.21 700
NEFRER (/-4 T—29—F)
695142| pc Quick Charger 1900
AN—H T—RHA—
695144 Spark Booster 2900
#vI5-vasvri17 |24 A
92515 | \uffier Joining Pipe 2 pcs. 1000
4=v74uty b (S-M-L) | EMEBREAT 1V, 3EEA
94074 | Tym Fin Set (S+M-L) For adjusting boat's running, 3 type. 1000
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Wipe off dirt and oil.

Wipe up all water inside the hull.
Disconnect the receiver batteries.

Oil the metal parts.

[0 After every 4~5 uses, apply grease to the wire shaft.
[0 After each day's use, remove the wire shaft, allow it to
dry out, and apply grease.

*FOR JAPANESE MARKET ONLY.

ATE AE (F—No.& A | K iEMM K Fik
Description FHH
Part Names (Key No. & Qty.)
\ L
WP11 | g @ @ x2 800 | 200
Stand (_/i)
NS—7 T F f
1705 Color Antenna x 6 500
ho—vyarvFa—J
1790 Color Silicone Tube (500mm)x 2 400
RE—J R
1879 Hobby Grease 2gx 1 150
FLA 2L
94281 | Drain Valve @ @ x1 400
KRR OF—TF
94450 | Waterproof Sponge Tape | 4 X 2 200
FrTFiairytb
94851 | Antenna Grommet x5 200
HKILFYINT—Y (L)
94852 Waterproof Flexible Boots (L) ®x2 250
3mmsoityk
94855 | 3mm Grommet x5 200
BHAKZRA v FRILAE—
94881 | Waterproof Switch Holder @6 EEE x1| 650
@3 @ @® &)
KA BRI R x1
94891 | Waterproof Radio Box x2 2500
x4 6GYEHx8
I—FT—Y,Fvry 7
94891-2| 54 q Boots, Cap &) x 10 500
ATYLANA Y RIPER | 3x8mm (104K A)
96201 Stainless Bind Self-Tapping Screw| 3x8mm (10pcs.) 300
RATULARFry FER| 3x12mm (6AA)
96205 | Stainless Cap Screw | 3x12mm (5pcs.) 200
2TULARF vy TER| 3x10mm (BAA)
96206 | giainless Cap Screw | 3x10mm (5pcs.) 200
M3RTYLAFABUFy b MEA
96207 | \3 Stainless Nylon Nut 4pcs. 300
vy FER 4x3mm (10K A)
96208 | gt Screw 4x3mm (10pcs.) 200
v FOBRO—FIZIERART A=V ELTRELTWEWVILRHY T,
REATEA T avR—VERTFLTOETOTEELRDLZE,
Some of the parts included are not available as spare parts. Purchase optional parts instead.

*FOR JAPANESE MARKET ONLY.

S ISES S TEfifi [ 3%
Part Names Description FHH
I3y Ty bk EMMESREER
Trim Tab Flap Set For adjusting boat position. )
&BAY ") 1—(D40xP1.6) | 17 A
94437 | Metal Propeller(D40xP1.6) | 1 pc. TEL
SBAY 1) 1—(D42xP1.4) | 15 A
94438 | \etal Propeller(D42xP1.4) | 1 pc. TEL
SEIMMAY ) 21— (D40xP14) |14 A
94439 | Vietal Propeller(D40KP1 4/3Blade) | 1 pc. 4000
N N—4A4LUY-21R
94214 Hyper Silencer .21 TEL
yarvi—i Bk —ILE
96152 | Gjlicone Seal For waterproof sealant. 800
KYOSHOZ RS v LS V— | BRREEEHR (14g)
96154 | KYOSHO Special Glue | Instant Glue (149) 700
2YT4UTIIA b
96161 Setting Weight 60g 480




